product name

Murray C950-60106-1 - 7800820A, ZTS7000, 21HP B&S w/42" Mower Deck (2011)

Model: C950-60106-1 - 7800820A Mower Deck (2011)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Control Group - Left Hand (7502144)

...
...
1
HANDLE, Adjustable BS-7301168BZYP

...
2
GRIP, Handle BS-7100051YP

...
3
NUT, Centerlock, 1/4-20, GR5 BS-703954

...
4
CAPSCREW, 1/4-20X1.5 BS-703234

...
5A
ROD END, (3/8-24 thread) BS-7100743YP

...
5B
NUT, HEX, 3/8-24 BS-703895

...
5C
ROD, Link Forward/Reverse BS-7104168YP

...
5D
CLEVIS PIN, 7/16 x 1 BS-7900000SM

...
5E
WASHER, FLAT BS-703964

...
5F
COTTER PIN, 1/2 SELF, BS-7091594SM

...
6
NUT, 3/8-16 BS-703347

...
7
ROD, Handle, Adjustable BS-7104677YP

...
8
WASHER, Flat, 5/8 BS-7091628SM

...
9
BUSHING, Bronze, 5/8 x 5/8 BS-7013874SM

...
10
WASHER, Nylon, 5/8 ID x 1" OD BS-7900016SM

...
11
CLIP, Spring, 5/8 OD Shaft BS-7104704YP

...
12
WASHER, Flat, 3/8 (SAE) BS-7090122SM

...
13
SPACER, Sleeve, RZT BS-7100714YP

...
14
CAPSCREW, 5/16-18X1.5 BS-703906

...
15
DAMPENER, CONTROL BS-5103511YP

...
16
CAPSCREW,5/16-18 X 2 BS-703867

...
17
CAPSCREW,3/8-16X1.5 BS-703406

...
18
ARM, Control, Die Cast, LH BS-7100715YP

...
19
NUT, Centerlock, 1/4-20, GR5 BS-703954

...
20
SPACER, .625 OD x .380 ID x .564 L BS-7023206YP

...
21
SCREW, Hex Washer Head, Self Tap, 3/8-16 x 1 BS-704000

...
22
BOLT, GR5, 1/4X.0750 BS-703466

...
23
BRACKET, Control, LH BS-7043302BMYP

...
24
BRACKET, Guide, Stick, Control, LH BS-7301128BMYP

...
25
PLATE, Fwd/Rev Adjust BS-7300009AYP

...
26
BOLT, Carriage, Short Neck, 1/4-20 x 5/8, GR 5 BS-7091573YP

...
27
NUT, 1/4-20, GR5 BS-703233

...
28
CAPSCREW,3/8-16X3.25 BS-703874

...
29
BRACKET, SWITCH BS-7300032BMYP

...
30
SCREW,HEX, #10-24X.5 BS-704060

...
31
BRACKET, Handle Adjustment BS-7074628BZYP

...
32
BOLT,5/16-18X1.000,RO BS-703483

...
33
NUT, HEX FLNG,5/16-18 BS-704067
...
...
...
Processing